
PLSBS-BR



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A1. M4X10L  Core Pulling Willow Nail  Qty.12(Pre-installed)

A3. 1/2''X1 3/4''L General Hexagonal Screw  Qty.4

A4. 1/2''X3 1/4''L General Hexagonal Screw  Qty.4

A2. M5X4L Countersunk Hexagonal Screw  Qty.6(Pre-installed)

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

1



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A5. M5X10L Conical Cross Screw  Qty.4

A6. M8X55L-CAP Round Head Hexagonal Screw  Qty.2

A7. M12X40L General Hexagonal Screw  Qty.4(Pre-installed)

A8. M10X75L General Hexagonal Screw  Qty.14

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

2

A9. M10X130L General Hexagonal Screw  Qty.1



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A10. M12X35L-CAP Round Head Hexagonal Screw  Qty.1

A12. M12X80L General Hexagonal Screw  Qty.5

A11. M12X75L Half Round Head Hexagonal Screw  Qty.6

A13.  23 Mesh Chain(8820-002)  Qty.1

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

3

A14.  The Hook (8341-174)  Qty.2



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

B2. 1/2''  Nylon Lock Nut  Qty.8B1. 3/8''  NUT  Qty.1(Pre-installed)

B3. M10 Nylon Lock Nut  Qty.15 B4. M12 Nylon Lock Nut  Qty.14(4PCS Pre-installed)

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

4

C2. 1/2''-Ø34  WASHER  Qty.8C1. 3/8'' WASHER  Qty.1(Pre-installed)

C3. M8-Ø14  WASHER  Qty.2 C4. M10-Ø27  WASHER  Qty.30



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

C5. M12-Ø20  WASHER  Qty.6 C6. M12-Ø24  WASHER  Qty.18

C7. M12  Curved WASHER  Qty.6

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

5

C8. M12-Ø34  WASHER  Qty.8(Pre-installed)



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

6

A[1PCS] B[1PCS] C[1PCS]

D[4PCS] E[1PCS] G[1PCS]

H[1PCS] I[1PCS] J[1PCS]

K[1PCS]   L[1PCS]
(20LB500E)

  M[4PCS]
(8312-060)



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

  N[2PCS]
(8312-066)

  O[1PCS]
(8312-067)

  P[1PCS]
(8323-188)

  Q[1PCS]
(9630-351)

7

  R[2PCS]
(9260-251)



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

D1.Rubber Pad(9310-112)...............................................................
D2.Foot Pad(9310-076)....................................................................
D3.Swivel(8130-464)(Pre-installed)..................................................
D4.Fixed Plate(8343-427)(Pre-installed)........................................
D5.Patterned Foot Pedal(8370-087)(Pre-installed)...........................
D6.Connected Bearing Seat(8510-005)(Pre-installed)......................
D7.Hulu Hook(8810-001)...................................................................
D8.Rectangular Plug(9211-009)........................................................
D9.Round Plug(9211-020).................................................................
D10.Fixed Bundle(8130-253)(Pre-installed).....................................
D11.Mushroom Plug(9211-074)........................................................
D12.Elbow Strap(9630-221).............................................................
D13.End Plug(9211-193)..................................................................
D14.Fixed Sleeve(8120-082)(Pre-installed)......................................
D15.Bearing(8510-020)(Pre-installed)..............................................
D16.Rubber Ring(9310-016)............................................................
D17.Rubber Block(9310-077)...........................................................
D18.Spring Clip(OC-06)....................................................................
D19.Lron Sleeve(8130-465)(Pre-installed).......................................
D20.Shim(9310-128)(Pre-installed)..................................................
D21.Round Plug(9211-016)(Pre-installed).......................................
D22.Immersion Handle(9162-196)(Pre-installed)..............................
D23.Shock Absorber Seat(9214-037)(Pre-installed)........................

D1

[1PCS]
[4PCS]
[1PCS]
[1PCS]
[2PCS]
[2PCS]
[3PCS]
[4PCS]
[4PCS]
[2PCS]
[2PCS]
[1PCS]
[3PCS]
[2PCS]
[2PCS]
[8PCS]
[1PCS]
[4PCS]
[1PCS]
[1PCS]
[2PCS]
[2PCS]
[1PCS]

D2 D3 D4

D5 D6 D7 D8

8



PLSBS-BR   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

D21 D22 D23

D9 D10 D11 D12

D13 D14 D15 D16

D17 D18 D19 D20

9



S T E P

Above shows STEP    
assembled and completed

1

10

1

A8X2

C4X2

D16

A8X2

C4X2

D

C

A6X2

C3X2

D17 B4X2

C1
B1

D23

B3X2

M

B3X2

D2

D2

E

B3X2
C4X2

M

B3X2
C4X2

M

A12

A12

C6

C6

J

D

A8X2

C4X2

C4X2

C4X2

A8X2

C6X2

M

C4X2

D16

D16

D

D

D16

A14
A5X2

A14
A5X2

D8X2

D8X2

C6X2
A12X2

D2X2

I

C6X2
B4X2

O



S T E P

Above shows STEP    
assembled and completed

2

11

2

D11
D11

D15

G

D15

D14

C7X6

B4X6

D1

C6

A10

A11X6

C5X6

R

R

A9

C4

B3

C4

B3X2
C4X2

B3X4
C4X4

K

M

C4X2

B3X2

C6

A12

A8X2
C4X2

M
M C4X2

A8X2

D14



S T E P

Above shows STEP    
assembled and completed

3

12

3

B2X4

C2X4

D18

D16

D18

D16

D13
D9

D9

B

C2X4

A4X4

D16 D18

D16 D18

D9

D9

D13

H

C6X4
B2X4

D13

A3X4

C6X4

A



S T E P

Above shows STEP    
assembled and completed

4

13

4

Q

D7X2

A13

D12

D7

D7

D7

L

Optional use

Method 1

Method 2



PLSBS-BR
Exploded View

PAGE 14
D

            KEY
Match the letters inside
     each triangle
       connects   
       connects 
       connects 
       connects 
 

A

C

B

D

D

A

B

C

D

C

B

A

D16
A8X2

C4X2

D

D16

A8X2

D

C4X2

D
C4X2

A8X2
D16

C4X2
A8X2

D16

D

B3X2
C4X2

M
B3X2

C4X2

M

M
C4X2
B3X2

M
C4X2
B3X2

D2X2

A14X2
A5X4

M
C4X2

A8X2

M
C4X2
A8X2

A12

C6

C6
A12

J

C6
A12

B3X4
C4X4

C4X2 K
B3X2

A6X2
C3X2
D17

B4X2
C6X2

P

C4X2

A8X2

C1

B1
D23

B4X2
C6X2

C C4
A9

B3
C4

A1X12

D5

D5

D8X2

I

D2X2

O
C6X2

A12X2

D8X2

D11X2

A11X6

C5X6

RX2

G

D15
D14

D14

D15

C7X6

B4X6

D1
C6

A10

B2X4
C2X4

B

D9

D9
D13

D18
D16

D18

D16

C6X4
B2X4

A3X2
C6X2

D6

A2X2
D10 D13

A

A2X2

D10

A3X2

C6X2

D6

C2X4
A4X4

D16
D18

D9

D9

D13
D16

D18

H

D12

D7

Q

D7X2

A13

D7

D7

D22

D21
D19

D3

D20
D21 D22

A2
A2

L

A
B

C

B4X4
C8X4

A7X4

C8X4

D4


	PLSBS-BR封面
	PLSBS-BR螺丝包明细
	PLSBS-BR-step1
	PLSBS-BR-step2
	PLSBS-BR-step3
	PLSBS-BR-step4
	PLSBS-BR爆炸

